

TEST REPORT

Page 1/3

Report No.: D220815461_1

08 August 2022

APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO., LTD
(C40228)
瑞安市上望街道闻涛路88号置慧工业
园13幢(102-502)
. WENZHOU ZHEJIANG
CHINA

Date of receipt : 01 Aug. 2022
Testing period : 01 Aug. 2022
: 08 Aug. 2022

Buyer: —

Style / Article no. : 802
Test(s) requested : PHYSICAL TEST
Service : REGULAR
Brand / Section : —
Season : —
End use : —
Factory name : —
Factory code : —

Previous report : —
Product category : —
Product type : —
Test stage : FIRST TEST
Supplier name : —
Exported to : —

1. Conclusion:

ISO 22568-1 : 2019		Conformity by size		
Paragraph#	Tests description	06	08	11
4.4	Impact resistance	Pass	Pass	Pass
4.5	Compression resistance	Pass	Pass	Pass
4.6	Corrosion resistance of metallic toecaps	Pass	Pass	--

Pass: requirements met Fail: requirements not met N/A: not applicable --: test not performed on this size

Approved by



Leo TOM KIT FAI
Operational Manager

TEST REPORT

Page 2/3

Report No.: D220815461_1

08 August 2022

APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO., LTD
(C40228)

2. Sample(s) description assigned by laboratory:

<u>Size</u>	<u>Analyzed product</u>	<u>Description</u>	<u>Sample information</u>
06	Toecap (3 pairs)	Accessory	Toecap
<u>Size</u>	<u>Analyzed product</u>	<u>Description</u>	<u>Sample information</u>
08	Toecap (3 pairs)	Accessory	Toecap
<u>Size</u>	<u>Analyzed product</u>	<u>Description</u>	<u>Sample information</u>
11	Toecap (3 pairs)	Accessory	Toecap



D220815461

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s) tested. Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the written approval of the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.



TEST REPORT

Page 3/3

Report No.: D220815461_1

08 August 2022

APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO., LTD
(C40228)

Toecap / Accessory : Toecap	Method	Requirement Size			Unit	Result Size			Conformity
		06	08	11		06	08	11	
(+) 4.4. Impact resistance	ISO 22568-1:2019								P P P
Toecap type						A	A	A	
Clearance - left foot		≥20.0	≥21.0	≥22.0	mm	23.0	24.5	25.0	
Clearance - right foot		≥20.0	≥21.0	≥22.0	mm	23.5	24.5	25.5	
Development of cracks						Conform	Conform	Conform	
Development of sharp edges						Conform	Conform	Conform	
(+) 4.5. Compression resistance	ISO 22568-1:2019								P P P
Toecap type						A	A	A	
Clearance - left foot		≥20.0	≥21.0	≥22.0	mm	29.0	29.5	>30	
Clearance - right foot		≥20.0	≥21.0	≥22.0	mm	28.5	29.5	>30	
Development of cracks						Conform	Conform	Conform	
Development of sharp edges						Conform	Conform	Conform	
(+) 4.6. Corrosion resistance of metallic toecaps	ISO 22568-1:2019								P P --
Conformity (There shall be no more than three areas of corrosion, none of which shall measure more than 2 mm in any direction)						Yes	Yes	--	

END OF TEST REPORT

(+)CNAS accreditation

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s) tested. Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the written approval of the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.

